
MASTER COPY 

82-84 


suasco River Basin 
PART B - Wastewater Discharge Data 1983-198s 

Massachusetts Department o f  Environmental Quality Engineering 

DIVISION of WATER POLLUTION CONTROL 
Thomas C. McMahon. Director 



SUASCO RIVER BASIN 

1983-1985 

WASTEWATER DISCHARGE DATA 

P r e p a r e d  B y  

MASSACHUSETTS DEPARTMENT OF ENVIRONMENTAL QUALITY ENGINEERING 

TECHNICAL SERVICES BRANCH 

D I V I S I O N  OF WATER POLLUTION CONTROL 

WESTBOROUGH, MASSACHUSETTS 

JANUARY 1987 

PUBLICATION: #14,77046-20-3-87-m
Approved by the State purchasina Anent 



FOREWORD 


This report contains sampling results from wastewater discharge surveys 
conducted in the SUASCO River Basin in 1983, 1984 and 1985. Most signifi- 
[...]

c 

MARLBOROUGH WEST WASTEWATER TREATMENT PLANT (CONTINUED) 

4/17-18/84
MIXED 4118-19184 4119-20184 

PARAMETER INFLUENT LIQUOR* EFFLUENT INFLUENT EFFLUENT INFLUENT EFFLUENT 

COD 24 9 -_ 100 
BODS 69 -- 15 
pH (Standard Units) 7.4 7.2 7.7 
Total Alkalinity 60 100 80 
Suspended Solids 225 1,580 18 
Volatile Suspended Solids -- 1,240 --
Total Volatile Solids -- 1,260 --
Settleable Solids (mill) -- -- 0.0 
Total Solids 300 1,800 174 
Total Kjeldahl Nitrogen 25 208 16 
Ammonia Nitrogen 7.8 9.7 6.1 
Nitrate Nitrogen 1.1 0.8 1.5 
Total Phosphorus 3.8 124 2.6 

N Sulfate _- -- --
Chloride -- -- 69 
Chlorine Residual* _- -- 1.1 
Total Coliform/100 ml* _- -- 1,300
Fecal ColiformllOO ml* -- -- <20 
Aluminum 0.4 12 0.3 
Cadmium 0.00 0.01 0.01 
Chromium 0.30 1.8 0.23 
Copper 0.11 2.0 0.04 
Iron 1.5 7.3 0.51 
Lead 0.07 0.58 0.06 
Manganese 0.15 7.1 0.14 
Mercury 0.0002 0.0024 0.0002 
Nickel 0.44 2.1 0.38 
Tin <O.50 <0.50 <O. 50 
Zinc 0.14 1.0 0.15 

F1ow (MGD) _- -- 2.1 

*Grab sample 



MARLBOROUGH WEST WASTEWATER TREATMENT PLANT (CONTINUED) 

117-8185 1/8/85 1/10/85 1/16-85 7116-17/85
PARAMETER EFFLUENT INFLUENT* EFFLUENT* EFFLUENT* EFFLUENT* EFFLUENT 

COD 87 306 142 157 128 113 
BOD5 11 140 18 20 14 17 
pH (Standard Units) 7.0 7.0 7.0 7.2 6.9 6.55 
Total Alkalinity 150 110 130 120 190 74 
Suspended Solids 13 120 31 38 22 65 
Settleable Solids (ml/l) -- __ 0.0 0.1 0.0 0.0 
Total Solids 390 390 400 590 450 550 
Total Kjeldahl Nitrogen 26 17 18 36 20 3.2 
Ammonia Nitrogen 18 17 18 31 19 1.1 
Nitrate Nitrogen 1.1 0.2 0.9 0.6 0.5 8.7 
Total Phosphorus 2.4 3.3 2.9 24 3.8 1.3 
Chloride 215 48 76 90 -- 106 
Chlorine Residual* -- __ __ -_ -- 1.0 
Total Coliform/100 ml* _- -- -- -- -- 9,300

N Fecal Coliform/100 ml* __ _ _  -- __ -- 2,300N 
Aluminum <0.1 <0.1 <0.1 0.1 <0.01 <o. 10 
Cadmium 0.01 0.00 0.01 0.01 0.00 <0.02 
Chromium 0.02 0.04 0.04 0.08 0.04 0.03 
Copper 0.08 0.34 0.11 0.12 0.14 0.08 
Iron 0.31 1.7 0.72 0.72 0.63 0.27 
Lead 0.04 0.04 0.00 0.07 0.00 <0.04 
Manganese 0.10 0.10 0.15 0.15 0.14 0.07 
Mercury 0.0000 0.0000 0.0000 0.0000 0.0006 --
Nickel 0.54 1.1 0.52 6.5 1.4 1.0 
Silver -- -_ -- _ _  0.00 --
Tin <0.50 <0.50 <0.50 <0.50 <0.50 <0.50 
Zinc 0.08 0.20 0.17 0.18 0.19 0.11 

Flow (MGD) 1.18 -- 1.19 1.19 1.16 1.42 

*Grab sample 



HUDSON WASTEWATER TREATMENT PLANT 

LOCATION: Municipal Drive, Hudson 

RECEIVING WATER: Assabet River 

NPDES PERMIT NO.: MA0101788 

DESIGN FLOW: 2.0 MGD 

TYPE OF TREATMENT: Parshall flume 
Primary clarifier 
Trickling filter 
Final clarifier 
Chlorination 

SLUDGE HANDLING: Vacuum filter 
Land f i11 

COMMENTS: This facility met most of its permit limits. Coliform 
levels have always been above permitted values, while 
the chlorine values have been consistently high. 
Lengthening of the contact time should alleviate this 
problem. This facility is presently being rebuilt and 
the new plant is expected to be on line soon. 

23 




-- 

-- 
-- 
__ -- __ 
__ -- 

-- 

-- 

-- 
-- 
-- 
-- 

-- 

-- 
-- 

-- 

-- 

-- 
-- 

HUDSON WASTEWATER TREATMENT PLANT 

RESULTS OF LABORATORY ANALYSIS 

(All results in mg/l unless otherwise noted) 

PARAMETER 
1013-4183 

INFLUENT EFFLUENT 
1014-5183 

INFLUENT EFFLUENT 
1015-6/83

INFLUENT INFLUENT 
7/117/85
EFFLUENT 

COD 527 141 350 107 451 127 141 
BOD5 190 24 160 6.0 190 19 25 
pH (Standard Units) 
Total Alkalinity 
Suspended Solids 
Settleable Solids (ml/l) 
Total Solids 

1.6 
150 
268 

852 

7.7 
91 
17 

<O. 05 
476 

7.2 
129 
164 

696 

7.4 
101 
12 
<0.05 
428 

6.1 
31 
163 

886 
-_ 

7.0 
48 
23 

630 
0.05 

6.15 
81 
16 
0.00 
700 

N c 

Total Kjeldahl Nitrogen 
Ammonia Nitrogen 
Nitrate Nitrogen 
Total Phosphorus 
Chloride 
Chlorine Residual* 
Total Coliform/100 ml* 
Fecal Coliform/100 ml* 
Aluminum 
Cadmium 

30 
26 
0.0 
11 

18 
16 
4.0 
8.2 
65 
1.9 

430
4,300 

-_ 

30 
23 
0.0 
9.1 

0.50 
0.01 

18 
17 
4.8 
6.1 
78 

-_ 

0.30 
0.08 

31 
28 
9.3 
17 

20 
20 
5.0 
14 
110 

21 
11 
3.3 
7 .O 
165 
0.8 
150,000
2,400
0.30 
<0.02 

Chromium 0.01 0.04 <0.02 
Copper
Iron 

0.29 
2.2 

0.11 
0.68 

0.13 
0.85 

Lead 0.09 0.06 0.06 
Manganese
Mercury
Nickel 
Silver 

0.10 
0.0002 
0.03 
0.01 

0.08 
0.000 
0.02 
0.01 

0.12 

<O. 05 

Tin 
Zinc 

<0,50
0.50 

<O. 50 
0.15 

<O. 50 
0.11 

Flow (MGD) I.70 1.68 1.74 2.5 

*Grab sample 



DIGITAL EQUIPMENT CORPORATION WASTEWATER TREATMENT PLANT 


LOCATION: 

RECEIVING WATER: 

NPDES PERMIT NO.: 

Main Street, Maynard 

Permitted to discharge to the Assabet River, but 
discharges treated waste to the municipal sewer. 

MA0022144 

DESIGN FLOW: 0.13 MGD 

INDUSTRIAL PROCESS: Electronics Manufacturer 

TYPE OF TREATMENT: 

COMMENTS: 

pH adjustment 

Since treatment consists only of pH adjustment, BOD5 
and solids values are comparatively high. 
permit violations were for suspended solids 

The only 
(61.0 mg/l 

permitted, 333 mg/l daily average during the survey). 
This should not be a problem, however, as the plant 
discharges to the municipal sewer. 

25 




DIGITAL EQUIPMENT CORPORATION WASTEWATER TREATMENT PLANT 

RESULTS OF LABORATORY ANALYSIS 

(All results in mg/l unless otherwise noted) 

PARAMETER 
10/3/83
EFFLUENT^ 

1014183
EFFLUENT^ 

10/5/83
EFFLUENT^ 

COD 927 359 725 
BOD5 480 160 370 
pH (Standard Units) 
Total Alkalinity 
Suspended Solids 
Total Solids 

8 . 3  
275 
612 
884 

8.5 
242 
114 
434 

7.0 
150 
272 
862 

Total Kjeldahl Nitrogen 
Anunonia Nitrogen 
Nitrate Nitrogen 
Total Phosphorus 
Chloride 

320 
80 
0.0 
25 
76 

80 
72 
0.0 
12 
62 

36 
35 
0.1 
12 
78 

Amenable Cyanide* 
Total Cyanide* 
Aluminum 

0.0 
0.0 
1.2 

0.00 
0.00 
1.1 

0.00 
0.00 
1.1 

Cadmium 0.00 0.00 0.00 
Chromium Trivalent 0.02 0.00 0.01 
Chromium Hexavalent 0.00 0.00 0.00 
Copper
Lead 

0.18 
0.06 

0.12 
0.06 

0.54 
0.07 

Nickel 0.00 0.00 0.02 
Silver 0.01 0.01 0.01 
Tin <0.50 <O. 50 <O. 50 
Zinc 0.15 0.10 0.21 

Flow (MGD ) 0.064 0.075 0.044 

*Grab sample 

18-hour composite 



MAYNARD WASTEWATER TREATMENT PLANT 

LOCATION : Pine Hill Road, Maynard 

RECEIVING WATER: Assabet River 

NPDES PERMIT NO. : MA0101001 

DESIGN FLOW: 1.29 MGD 

TYPE OF TREATMENT: Bar rack 
Primary clarifier 
Aeration tanks 
Secondary clarifier 
Chlorination 

SLUDGE TREATMENT: Gravity thickener 
Transported to Greater Lawrence Sanitary District 
Wastewater Treatment Plant 

COMMENTS: While this facility has experienced upsets in the past 
results of this survey show it to be running well. 
Metals and solids were taken one day from the mixed 
liquor, as well as the influent and effluent. 
sent a new plant is under construction and should 

At pre-
be 

on line in the near future. The low pH noted for July 
16-17, 1985 was the result of groundwater being pumped 
into the channel from the construction site. 

27 




-- -- 

-- 
-- 
-- 
-- -- 
-- 
-- 
-- 
-- -- 

-- 
-- 

-- 
-- 
__ 
-- 

__ 

-- 
-- 

-- 
-- 

-- -- 

__ -- 

-- 
-- 

-- 
-- 

MAYNARD WASTEWATER TREATMENT PLANT 

RESULTS OF LABORATORY ANALYSIS 

(All results in mg/l unless otherwise noted) 

PARAMETER 
1013-4183 

INFLUENT EFFLWNT 

10/4-5/83
MIXED 

INFLUENT LIQUOR* EFFLUENT 
1015-6/83

INFLUENT EFFLUENT 
711 6-1 7/85 
EFFLUENT 

COD 
BOD5 

68 
7.5 

350 
150 

63 
8.7 

90 
16 

pH (Standard Units) 
Total Alkalinity 
Suspended Solids 
Volatile Suspended Solids 
Total Volatile Solids 
Settleable Solids (ml/l) 
Total Solids 
Total Kjeldahl Nitrogen 
Ammonia Nitrogen 
Nitrate Nitrogen 
Total Phosphorus 
Chloride 
Chlorine Residual* 
Total Coliform/100 ml* 
Fecal Coliform/100 ml* 
Aluminum 
Cadmium 
Chromium 
Copper
Iron 
Lead 
Mangane8 8  

Mercury
Nickel 
Silver 
Tin 
Zinc 

7.9 
107 
13 

<O.05 
368 
13 
12 
1.4 
6.9 
54 
0.5 
930 
150-_ 

-_ 

7.2 
150 
142 

-_ 
438 
63 
28 
0.1 
10 

0.6 
0.00 
0.02 
0.18 
1.4 
0.08 
0.12 
0.0004 
0.02 
0.02 
(0.50
0.10 

7.0 
116 
192 
650 
1,392 

1,878
250 
14 
4.4 
108 

_-

_-

_-
6.0 
0.03 
0.13 
2.1 
13 
0.16 
0.45 
0.0037 
0.04 
0.05 

<O. 50 
0.95 

7.4 
80 
16 

<O.05 
262 
12 
9.9 
3.6 
6.2 
56 

_-
<0.1 
0.00 
0.00 
0.02 
0.35 
0.05 
0.09 
0.0000 
0.02 
0.01 
<0.50 
0.03 

5.35 
4.0 
8.5 

0.0 
330 
7.3 
0.51 
13 
6.2 
47 
1.3 
930 
36 
0.24 
(0.02
<0.02 
0.03 
0.75 

<O .04 
0.28 

<0.05 

<0.50 
0.19 

Flow (MGD 0.695 _- 0.618 0.85 

*Grab sample 



CONCORD MCI WASTEWATER TREATMENT PLANT 


LOCATION: Elm Street, Concord 

RECEIVING WATER: Assabet Rivet 

NPDES PERMIT NO. : MA0102245 

DESIGN FLOW: 0.162 MGD 

TYPE OF TREATMENT: Bar rack 
Aeration tank 
Clarifier 
Sand filters 

COMMENTS: This facility is hydraulically overloaded. Problems 
with solids and BOD5 are common because of this. No 
plans are currently made to rectify this problem. The 
Division should take action to expedite the solution. 

29 




0 

CONCORD M.C.I. WASTEWATER TREATMENT PLANT 

RESULTS OF LABORATORY ANALYSIS 

(All results in mg/l unless otherwise noted) 

7 116-17/85
PARAMETER EFFLUENT 

COD 137 
BOD5 42 
pH (Standard Units) 6.35 
Total Alkalinity 40 
Suspended Solids 51 
Settleable Solids (ml/l) <0.05 
Total Solids 290 
Total Kjeldahl Nitrogen 19 
Ammonia Nitrogen 0.91 
Nitrate Nitrogen 3.6

W 
Total Phosphorus 3.1 
Chloride 40 
Chlorine Residual* 0.3 
Total Coliform/100 ml* 240,000
Fecal Coliform/100 ml* 93,000 
Aluminum 0.24 
Cadmium <0.02 
Chromium <0.02 
Copper 0.02 
Iron 0.20 
Lead <O. 04 
Manganese <0.05 
Nickel < O .  50 
Tin 0.08 

Flow (MGD) 0.275 

*Grab sample 



MIDDLESEX SCHOOL WASTEWATER TREATMENT PLANT 


LOCATION: Lowell Road, Concord 

RECEIVING WATER: Spencer Brook 

NPDES PERMIT NO.: MA0 102466 

DESIGN FLOW: 0.04 MGD 

TYPE OF TREATMENT: Comminutor/Bar rack 
Contact aeration 
Alum addition 
Clarifiers 
Stabilization tanks 
Chlorination 
Pressure filtration 

SLUDGE HANDLING: Drying beds 
Land application on grounds 
Excess to Greater Lawrence Sanitary District 
Wastewater Treatment Plant 

COMMENTS: This plant was under start-up conditions when sampled. 
In spite of this, the effluent quality was very good. 
This facility treats phosphorus by alum addition. 

31 




7-4 
0 N

h e o m  m m 0 
N . . . . I I ?",?m .h  .OO I I I I I I I I I I I Im m m m - 4 l I o ~ 3 h d o m m ~ ~ 1I I I I I I I I  0I 1  1  v v  

N O ~ O O  N 0 
O I O - P ~ O I Ii m m r n . m i  I I  I I  I I I I I I I I I I I  I
~ ~ I O - ~ 1 1 l m m m m 3 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1I 

0 
0 0

0 0 3 - m m o o o m m  wN O O O - o m o o o o o  9" .ma m
.O . I  I . * .  0

0-3-
.N 

y1
. \ D l  I I . . . . . . . . . .

n 4 m h w 1 1 0 r r l m m 3 0 m i  I ~ ~ o o o o o m o o o o oo 
V 

h 
P w 
U

2 
QJ 
m 

.rl 
5 
U I 

5
0 

0 

m 
m 
0
3 
C a 
rl. c
M z e w

3 
C m c l  

.rl c a b 4  
.b

m m w  
U 3 
rl I

N2 - e  
QJ -.z 
U m w

3 
rl el 
rl h
4 5v 

m
a -
.rl d c 

m 
u 
.rl
c
P 

QJ 
m
W 
c 

32 



CONCORD WASTEWATER TREATMENT PLANT 

LOCATION: Bedford Street, Concord 

RECEIVING WATER: Concord River 

NPDES PERMIT NO. : 0100668 

DESIGN FLOW: 1.0 MGD 

TYPE OF TREATMENT: Imhoff tank 
Sand filter beds 
Chlorination 

SLUDGE HANDLING: Drying beds 
Landfill 

COMMENTS: Despite minor fluctuations this plant met permit 
values during this survey. Solids and BOD5 were each 
slightly high at separate times but the plant still 
met its weekly averages, and almost met the monthly 
average. The only violation of the permit was for 
co1iform. 

33 




-- 
-- 

PARAMETER 

COD 
BOD5 
pH (Standard Units) 
Total Alkalinity 
Suspended Solids 
Settleable Solids (m I 

Total Solids 
Total Kjeldahl Nitrogen 

w Ammonia Nitrogen 
P- Nitrate Nitrogen 

Total Phosphorus 
Chloride 
Chlorine Residual* 
Total Coliform/100 ml* 
Fecal Coliform/100 ml* 
Aluminum 
Cadmium 
Chromium 
Copper
Iron 
Lead 
Manganese
Mercury
Nickel 
Silver 
Tin 
Zinc 

Flow (MGD) 

*Grab sample 

CONCORD WASTEWATER TREATMENT PLANT 

RESULTS OF LABORATORY ANALYSIS 

(All results in mg/l unless otherwise noted) 

10/3-4/83 10/4-5/83 10/5-6/83
INFLUENT EFFLUENT INFLUENT EFFLUENT INFLUENT EFFLUENT 

127 427 126 

33 210 44 

6.9 7.1 6.8 
58 121 94 

9.5 188 12 

0.05 -- 0.05 
380 468 310 

6.5 24 14 

4.9 19 12 

11 0.1 6.5 
2.3 8.2 4.8 
67 _- 70 

0.4 -_ -_ 
9,300 __ 
9,300 __ 
-- 0.40 0.40 _- 0.00 0.00-- 0.28 0.02 __ 0.08 0.18 _- 1.9 1.2 _- 0.31 0.05-- 0.10 0.13 -- 0.0010 0.0001-- 0.03 0.02 -- 0.02 0.01 -- (0.50 <O. 50
-- 0.19 0.06 

0.691 -- 0.707 



BILLERICA WASTEWATER TREATMENT PLANT 8 SEWER COMPANY 


LOCATION: Letchworth Avenue, Billerica 

RECEIVING WATER: Concord River 

NPDES PERMIT NO.: MA0101 71 1 

DESIGN FLOW: 1.6 MGD 

TYPE OF TREATMENT: Parshall flume 
Bar screen 
Mechanical aeration 
Clarifier 
Chlorine contact chamber 

SLUDGE HANDLING: Dissolved air floatation 
Vacuum filter 
Landfill 

COMMENTS: This plant was sampled on the weeks of March 21, 1983,
October 4 ,  1983 and November 13, 1985. In addition, 
Roy Brothers Trucking was sampled the week of May 13 ,  
1985 and during the November 1985 survey three pump 
stations and two discharges to the sewer were sampled. 
The reason for this special survey is that this plant 
has difficulty meeting its permit because of heavy 
industrial loading and excessive flow. Flows during 
the March survey exceeded design flow by almost three 
times, due to extreme inflow/infiltration problems. 
Very heavy loadings of solids, grease, and pH extremes 
from the town's water treatment plant, Roy Brothers 
Trucking, North Billerica Company and Correnco Company. 
These contributed to the operational problems at this 
facility. Repair of 1/1 and a strict pretreatment 
program are the first steps which mu8t be taken to 
return the plant to proper operation. 

35 




BILLERICA WASTEWATER TREATMENT PLANT 

RESULTS OF LABORATORY ANALYSIS 

(All results in mg/l unless otherwise noted) 

3121-22/83 
MIXED 3122-23183 3123-24183 

PARAMETER INFLUENT LIQUOR* EFFLUENT INFLUENT EFFLUENT INFLUENT EFFLUENT 

COD 210 -_ 100 
BODS 31 __ 27 
pH (Standard Units) 7.3 7.1 7.3 
Total Alkalinity 60 60 60 
Suspended Solids 94 594 49 
Volatile Suspended Solids -- 512 __ 
Total Volatile Solids -- 562 --
Settleable Solids (mill) -- -- 0.2 
Total Solids 364 878 302 
Total Kjeldahl Nitrogen 14 49 11 
Ammonia Nitrogen 9.9 12 8.0 
Nitrate Nitrogen 1.3 0.2 0.8

d 
SI Total Phosphorus 3.0 13 2.3 

Chloride -- -- 13 
Chlorine Residual* -- -- 1.3 
Total Coliform/100 ml* -- __ 250,000
Fecal Coliform/100 ml* -- __ 2,800
Oil 6 Grease* 20 23 __ 
Aluminum 0.63 6.7 0.52 
Cadmium 0.00 0.02 0.01 
Chromium 0.05 0.32 0.04 
Copper 0.12 0.54 0.12 
Iron 2.5 6.4 1.6 
Lead 0.13 0.20 0.13 
Manganese 0.13 0.24 0.13 
Mercury 0.ooc 0.0020 0.000 
Nickel 0.01 0.14 0.08 
Silver 000 0.03 0.01 
Tin <0.50 (0.50 (0.50
Zinc 0.18 0.54 0.10 
Calcium 18 20 16 
Magnesium 2.7 3.1 2.6 

Flow (MGD) _- -_ 4.361 

*Grab sample 
TEstirnated - reading o f f  scale 



BILLERICA WASTEWATER TREATMENT PLANT (CONTINUED) 

1014-51a3 
1013-4183 MIXED 1015-6183 

PARAMETER INFLUENT EFFLUENT INFLUENT LIQUOR* EFFLUENT lNFLUENT EFFLUENT 

COD 537 537 466 _- 388 142 
BOD5 220 340 230 -- 160 21 
pH (Standard Units) 7.4 7.4 7.4 6.9 7.2 7.4 
Total Alkalinity 148 85 172 131 81 88 
Suspended Solids 180 434 156 3,680 299 62 
Volatile Suspended Solids -- 322 -- 2,684 215 51 
Total Volatile Solids __ 384 -- 2,934 310 154 
Settleable Solids (mlll) __ 0.00 -- -- 18 0.5 
Total S o l i d s  630 896 650 4,316 718 534 
Total Kjeldahl Nitrogen 39 37 59 284 21 11 
Ammonia Nitrogen 26 7.0 32 1.4 4.3 5.7 
Nitrate Nitrogen 0.0 0.7 0.0 1.7 0.8 0.9 
Total Phosphorus 12 20 7.7 162 11 4.3 

UW Chloride -- 78 -- -- 82 80 
Total Coliform/100 ml* __ 4.3X106 -- -- -- --
Fecal Coliform/100 ml* -- 430,000 -- __ --
Aluminum -- -- 1.9 100 l o  
Cadmium 0.00 0.60 0.06 __ 
Chromium 0.06 1 . 5  0.15 --
Copper 0.14 2.3 0.49 -_ 
Iron 1.8 34 3.0 --
Lead 0.08 0.54 0.15 --
Manganese 0.14 0.85 0.19 -_ 
Mercury 0.0006 0.014 0.0010 -_ 
Nickel 0.07 0.92 0.20 --
Silver 0.00 0.03 0.01 --
Tin <O. 50 <O.  50 <0.50 -_ 
Zinc 0.14 2 . 3  0.32 --
F1ow (MGD) -- 1.4t -- -- 1.4t 1.4t 

*Grab sample 
tEstimated - meter broken 



BILLERICA SEWER SURVEY 

RESULTS OF LABORATORY ANALYSIS 

(All results in mgfl unless otherwise noted) 